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Filters & Basket Supports

Item Description Part Number Qty Note
1 Drain plug 610025174 1 Only required on gravity drain machine
2 Secondary filter - metal 65005555 1 Only on drain pump machine
3 Primary filter 230.0013 2
4 Basket support 115.0008 1
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Hood Assembly

Item Description Part Number Qty Note
1 Hood 111.0005 1
2 Handle guide support plate 102.0007 2
3 Handle guide 257.0001 2
4 Hood handle 113.0001 1
5 Lever arm assembly - 2 See page 8-9
6 Magnet door switch 571.0001 1
7 Nyloc Nut M3 SS NNUT-03 2
8 Hood guide 291.0001 2
9 M5 nut — Flange FNUT-05 10
10 Hood Spring 61006603 2
11 M8 nut — dome DNUT-08 4
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Lever Arm Assembly (Hood Mechanism)

Item Description Part Number Qty Note
1 M8 Nyloc nut NUT-100 4 2 on each side
2 Lever Arm 102.0008 4 2 on each side
3 Lever arm boss bushing 100.0011 1 Comes with body of the machine
4 Lever arm Boss 100.0010 4 2 on each side
5 Screw M8X20 Hex Head SC116 4 2 on each side
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Wash Tank Assembly
Item Description Part Number | Qty Note
1 Anti-vibration foam pad 301.0007 2
2 Air pressure vessel Assembly - 1 See page 16-17
3 Wash cabinet - 1
4 Air Break Assembly — WRAS Approved - 1 See page 20-21
5 Door switch 570.0001 1
6 M3 Nylock nut NNUT-03 2
7 M5 nut Flange FNUT-05 9
8 Seal — Air break 301.0002 1
9 O ring — 3mm X 47mm 300.3047 1
10 Wash outlet boss 240.0003 1
11 O ring element 6mm X 45mm 300.6045 1
12 Element clamp ring 0117003 1
13 Wash Element 4.35kW (3X1350 W) 555.0005 1
14 Manual reset thermal tripledsc\)/gié%r)l — 3pole - 85°C (normally 540.0003 1
15 M3 nut flange FNUT-03 4
16 Adjustable thermostats - 1 See page 18-19
Not shown only
17 20mm blanking cover 255.0001 1 for gravity drain
machines
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Wash Tank Assembly Water Softener

Item Description Part Number | Qty Note
1 Anti-vibration foam pad 301.0007 2
2 Air pressure vessel assembly - 1 See page 16-17
3 Wash cabinet - 1
4 Door switch 570.0001 1
3 M3 Nylock nut NNUT-02 2
6 Air break tank assembly water softener - 1 See page 22-23
7 Seal — Air break 301.0002 1
8 O ring element 6mm X 45mm 300.6045 1
9 O ring — 3mm X 47mm 300.3047 1
10 Wash outlet boss 240.0003 1
11 M5 nut Flange FNUT-05 9
12 Element clamp ring 0117003 1
13 Internal Water softener assembly - 1 See page 26-27
14 Wash Element 4.35kW (3X1350W) 555.0005
15 Latching switch 501.0003 2
16 Bracket 164.0017 1
17 Manual reset thermal triplecisovgiet:%r; — 3pole - 85°C (normally 540 0003 1
18 M3 nut flange FNUT-03 6
19 Adjustable thermostats - 1 See page 18-19
Not shown only
20 20mm blanking cover 255.0001 1 for gravity drain
machines
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Wash Tank Assembly AS
Item Description Part Number | Qty Note
1 Anti-vibration foam pad 301.0007 2
2 Air pressure vessel Assembly - 1 See page 16-17
3 Wash cabinet - 1
4 Door switch 570.0001 1
S M3 Nylock nut NNUT-03 2
6 Air break tank assembly water softener - 1 See page 24-25
7 Seal — Air break 301.0002 1
8 O ring — 3mm X 47mm 300.3047 1
9 Wash outlet boss 240.0003 1
10 M5 nut Flange FNUT-05 9
11 O ring element 6mm X 45mm 300.6045 1
12 Element clamp ring 0117003 1
13 Wash Element 4.35kW (3X1350W) 555.0005 1
14 Manual reset thermal tripledsc\)/gié%r)l — 3pole - 85°C (normally 540.0003 1
15 M3 nut flange FNUT-03 4
16 Adjustable thermostats - 1 See page 18-19
Not shown only
17 20mm blanking cover 255.0001 1 for gravity drain
machines
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SPARE PARTS MANUAL PASS THROUGH MACHINES

CLASS

Air Pressure Vessel Assembly

Item Description Part Number Qty Note
1 Air pressure vessel 260.0001 1
2 Detergent inlet fitting 100.0018 1
3 EPDM rubber seal 300.1224 2
4 Plastic Nut M12 PNUT-12 2
Description Part Number Note

Air Pressure Vessel Kit

260.0001-SK
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Adjustable Thermostats

Item Description Part Number Qty Note
1 Thermostat Bracket 164.0009 1
2 Adjustable Thermostat 542.0002 1 For Rinse
3 Adjustable Thermostat 542.0002 1 For Wash
4 M4 x 6 Pozi screws SC040 4
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PASS THROUGH MACHINES

CLASS

Air Break WRAS Approved (only Hydro 857A/957A)

Item Description Part Number Qty Note
1 Inlet solenoid to air break hose H-09/2 1 (Length—0.79 M)
2 Jubilee clip - @12mm to @22mm JCLIP-012-022 1
3 M6 flange nut FNUT-06 2
4 Cable cleat #4 331.0002 2
5 Air break feeder tube 190.0001 1
6 M6 x 20mm long Hex head screw SC029 2
7 Air break (WRAS approved) 200.0001 1
8 Hose clip @18mm 350.0001 1
Air break to rinse boiler fill hose
9 500mm 402.0005 1
10 Air break to agjgtreessure switch RT3/1 1 (Length —1.76 M)
11 Spring clip 7.4.12/7 1
12 Hose clip @26mm 350.0002 1
Air break to rinse boiler breather
13 hose 500mm 402.0013 1
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Air Break Tank Assembly Water Softener
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CLASS

Air Break Tank Assembly Water Softener

Item Description Part no. Qty Note
1 Nut - Air break 60004612 1
2 O-Ring 2707097 2
3 Spacer Nut - Air break 61006675 1
4 Hose - Inlet solenoid to Air break (Port 1) H-09/7 1 (Length1 M)
5 Hose - Air break (Port 3) to Water softener 401.0016 1
(Port 3)
6 Jubilee clip - @12mm to @22mm JCLIP-012-022 1 Machines before date code 1046
Air break (Water Board approved) 83000414 1
8 Hose clip d19mm 350.0003 1 Machines after date code 1046
9 Hose clip @18mm 350.0001 3
10 Hose - Air break (Port 4) to Rinse boiler 402.0017 1 Machines after date code 1046
11 Hose - Air break (Port 2) to Water softener 401.0015 1
(Port 2)
12 Hose - Air break (Port 5) to Water softener
(Port 5) to Rinse boiler 402.0008 L
13 Spring clip - 16.2mm 7.4.12/14 6 Not shown
14 End cap (not shown) 410.0002 1 Machines before date code 1046
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Air Break Tank Assembly AS
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Air Break Tank Assembly AS
Iltem Description Part no. Qty Note
1 Nut - Air break 60004612 1
2 O-Ring 2707097 2
3 Spacer Nut - Air break 61006675 1
4 Hose - Inlet solenoid to Air break (Port 1) H-09/7 1 (Length1 M)
5 Hose - Air break (qut 3) and Air break (port 402.0008 1
5) to rinse boiler
6 Jubilee clip - @12mm to @22mm JCLIP-012-022 1 Machines before date code 1046
Air break (Water Board approved) 83000414 1
8 Hose clip @d19mm 350.0003 1 Machines after date code 1046
9 Hose clip @18mm 350.0001 3
10 End cap (port 4) 410.0002 1
11 Hose - Air break (port 2) to rinse boiler
breather 401.0006 1
12 Spring clip - 16.2mm 7.4.12/14 6 Not shown
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Internal Water Softener Assembly
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Internal Water Softener Assembly

Item Description Part no. Qty Note
1 Spring clip 7.4.12/14 8 12.8-15mm
) Replacem\?vr:tsrolse(;?éigflve kit for 83000460 5
3 Reinforced hose to air break 401.0014 1
4 Reinforced hose to air break 401.0013 1
5 Softener - Rinse boiler hose 402.0008 1
6 Cap 60004894 1
7 Locking nut 60003001 1
8 O-Ring 54mm ID X 5mm 2707065 1
9 Water softener body 83000400 1
10 Reinforced hose 408.0009 1
11 Cable ties — Stud mounted CT-11 1 Not shown
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SPARE PARTS MANUAL

PASS THROUGH MACHINES

CLASS

Base Assembly (Air Break)

Item Description Part no. Qty Note
1 Drain plug 100.0003 1
2 Rinse boiler -- 1 See page 44-45
3 Hose clip -18mm 350.0001 1
4 Air break to rinse boiler breather hose -- 1 See page 20-21
5 Hose clip 19mm 350.0003 1
6 Air break to rinse boiler fill hose -- 1 See page 20-21
7 M5 nut - Flange FNUT-05 6
8 Terminal block lifting bracket 160.0013 2
9 M3 nut - Flange FNUT-03 2
10 Terminal block assembly - 1 See page 60-61
11 Eye screw 61006158 2
12 M6 nut — Flange FNUT-06 5
13 Wash pump assembly - 1 See page 50-51
14 Capacitor - 10uF 529.0009 1 Includes nut and washer
15 Machine base - 1
16 Cable gland 7.12.2/6A 1
17 Cable cleat # 4 331.0002 1
18 Inlet solenoid valve 7.12.12/1 1
19 M4 X 10mm long pan head screw SC111 2
20 Chemical tube grommets GROM-08 2
21 Air pressure switch double 530.0002 2
22 Momentary rocker switch 7.12.4/61 1
23 M4 nut — Flange FNUT-04 2
24 Chemical pumps - - See page 54-55
25 Adjuster foot 310.0002 4
26 M6X20mm hex head screw SC029 16
27 Jubilee clip — 160mm to 180mm JCLIP — 160 — 180 1
28 Rinse pump assembly — 0.27kW - 1 See page 52-53
29 Jubilee clip - 20mm to 32mm JCLIP-20-32 1
30 Hose - rinse boiler to rinse pump 403.0002 1
31 | 6 —4mm Inline reduce hose connector 7.7.21/11 1
32 Jubilee clip — 12mm to 22mm JCLIP-12-22 2
33 Plastic cap 334.0001 2 Not shown
34 20 mm Blanking cover 255.0001 1 Not shown, r(ag::yh?nnegravity drain
35 M10 Nylock nut NUT-108 2 Not shown
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Base Assembly (Non-Air Break)
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Base Assembly (Non-Air Break)

Item Description Part no. Qty Note
1 Drain plug 100.0003 1
2 6 — 4mm Inline reduce hose connector 7.7.21/11 1
3 Jubilee clip — 12mm to 22mm JCLIP —12 - 22 2
4 Rinse boiler -- 1 See page 44-45
5 End cap 410.0002 1
6 Hose rinse system -- 1 See page 36-37
7 Terminal block lifting bracket 160.0013 2
8 Terminal block assembly - 1 See page 60-61
9 M3 nut - Flange FNUT-03 2
10 Machine base - 1
11 Eye screw 61006158 2
12 M6 nut — Flange FNUT-06 6
13 Capacitor - 10uF 529.0009 1 Includes nut and washer
14 Wash pump assembly -- 1 See page 50-51
15 Cable gland 7.12.2/6A 1
16 Cable cleat # 4 331.0002 1
17 Inlet solenoid valve 7.12.12/1 1
18 M4 X 10mm long pan head screw SC111 2
19 Chemical tube grommets GROM-08 2
20 Air pressure switch double 530.0002 1
21 Momentary rocker switch 7.12.4/61 1
22 M4 nut — Flange FNUT-04 2
23 Chemical pumps - - See page 54-55
24 Adjuster foot 310.0002 4
25 M6X20mm hex head screw SC029 16
26 Jubilee clip — 160mm to 180mm JCLIP — 160 - 180 1
27 Hose clip 19mm 350.0003 1
28 Hose clip -18mm 350.0001 1
29 Hose solenoid to rinse boiler 401.0003 1
30 Plastic cap 334.0001 2 Not shown
31 20 mm Blanking cover 255.0001 1 Not shown, r(ag::yh?nnegravity drain
32 M5 nut Flange FNUT-05 4 Not shown
33 M10 Nylock nut NUT-108
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Base Assembly (A S)
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Base Assembly (A S)
Item Description Part no. Qty Note
1 Rinse boiler -- 1 See page 46-47
2 Jubilee clip — 12mm to 22mm JCLIP —12 - 22 2
3 Hose — air tt))rreezlt(htgrrinse boiler 401.0006 1
4 Hose air brezl;s(gobréi?e?nd port 3) to 408.0010 1
5 Terminal block lifting bracket 160.0013 2
6 M3 nut - Flange FNUT-03 2
7 Terminal block assembly - 1 See page 60-61
8 Machine base - 1
9 Wash pump assembly -- 1 See page 50-51
10 Eye screw 61006158 2
11 M6 nut — Flange FNUT-06 5
12 Capacitor - 10pF 529.0009 1 Includes nut and washer
13 Cable gland 7.12.2/6A 1
14 Inlet solenoid valve 7.12.12/1 1
15 M4 X 10mm long pan head screw SC111 2
16 Chemical tube grommets GROM-08 2
17 Cable cleat # 4 331.0002 1
18 Air pressure switch double 530.0002 1
19 Momentary rocker switch 7.12.4/61 1
20 Chemical pumps -- - See page 54-55
21 M4 nut — Flange FNUT-04 2
22 Hose — rinse boiler to rinse pump 403.0004 1
23 Jubilee clip - 20mm to 32mm JCLIP-20-32 1
24 Adjuster foot 310.0002 4
25 M6X20mm hex head screw SC029 16
26 Rinse pump assembly — 0.27kW -- 1 See page 52-53
27 M5 nut - Flange FNUT-05 6 Not shown
28 Plastic cap 334.0001 2 Not shown
29 20 mm Blanking cover 255.0001 1 Not shown  Only on gravity drain
machine
30 M10 Nylock nut NUT-108 2 Not shown
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Base Assembly (Water Softener)

Drawn up: 23/09/2013 Page 34 of 66 Document number: 904.0041
Revision: A



SPARE PARTS MANUAL

PASS THROUGH MACHINES

CLASS

Base Assembly (Water Softener)

Item Description Part no. Qty Note
1 Hose rinse boiler to rinse pump 403.0002 1
2 Jubilee clip - 16mm to 27mm JCLIP - 16 — 27 1
3 Rinse boiler - 1 See page 48-49
4 Hose clip -18mm 350.0001 1
5 |Hose alrvsgfgrl(s(orf)t%r;:r)t(%cr)l:tlsée) boiler to 1 See page 22-23
6 Hose clip 19mm 350.0003 1
7 Hose air break to rinse boiler -- 1 See page 22-23
8 Jubilee clip — 160mm to 180mm JCLIP — 160 — 180 1
9 Terminal block assembly - 1 See page 60-61
10 M3 nut - Flange FNUT-03 2
11 M6 nut — Flange FNUT-06 5
12 Machine base - 1
13 Eye screw 61006158 2
14 Capacitor - 10uF 529.0009 1 Includes nut and washer
15 Wash pump assembly - 1 See page 50-51
16 Cable gland 7.12.2/6A 1
17 Inlet solenoid valve 7.12.12/1 1
18 Cable cleat # 4 331.0002 1
19 M4 X 10mm long pan head screw SC111 2
20 Chemical tube grommets GROM-08 2
21 Momentary rocker switch 7.12.4/61 1
22 Chemical pumps -- - See page 54-55
23 Air pressure switch double 530.0001 2
24 Terminal block lifting bracket 160.0013
25 M6X20mm hex head screw SC029 16
26 M4 nut — Flange FNUT-04 2
27 Rinse pump assembly — 0.27kW -- See page 52-53
28 Adjuster foot 310.0002 4
29 Jubilee clip — @30mm to @45mm JCLIP — 030 — 045
30 Silicon hose RT3/1 1
31 | 6 —4mm Inline reduce hose connector 7.7.21/11 1
32 Jubilee clip — 12mm to 22mm JCLIP-12-22 1
33 Drain plug 100.0003 1
34 M5 nut - Flange FNUT-05 6 Not shown
35 Plastic cap 334.0001 2 Not shown
36 20 mm Blanking cover 255.0001 1 Not shown %r;lé/h(i):egravity drain
37 M10 Nylock nut NUT-108 2
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Rinse and Wash System
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Rinse and Wash System

Item Description Part Number Qty Note
1 Centre Boss Assembly - 1 See page 38-39
2 Wash Arms 60003520 2
3 Rinse Arm Extension Screw 100.0005 1
4 Rinse Arm Assembly - 2 See page 42-43
5 Top Wash:snsderlj]itr:l?e manifold ) 1 See page 40-41
6 Jubilee clip 16 mm to 27 mm JCLIP-016-027 3
7 Jubilee clip 25 mm to 40 mm JCLIP-025-040 3
8 Hose - Rinse System 404.0003 1
9 Hose — Wash System 406.0004 1
10 Jubilee clip 20 mm to 32 mm JCLIP-020-032 1
11 Jubilee clip 30 mm to 45 mm JCLIP-030-045 1
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Centre Boss Assembly
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PASS THROUGH MACHINES

CLASS

Centre Boss Assembly

Item Description Part Number Qty Note
1 Centre boss (bottom) 60004157 1
2 O ring - @3mm x @47mm 300.3047 1
3 Lock nut 60003005 1
4 Seal 60003021 1
5 O ring - @2.5mm x @10mm 300.2510 1
6 Fixing plate 61006076 1
7 M3 x 16mm Long - Self tapping 2020305 1
screw
8 Rinse arm spindle 60002987 1
Description Part Number Note

Centre Boss Assembly

021.0005

Top & bottom
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Top Wash and Rinse Manifold Assembly
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Top Wash and Rinse Manifold Assembly

Item Description Part Number Qty Note
1 M3X16mm long — self tapping 2020305 1
screw
2 Fixing Plate 61006076 1
3 Rinse Arm Spindle 60002987 1
4 Oring - @2.5mm x @10mm 300.2510 2
5 Seal 60003021 1
6 Wash / Rinse Manifold - Inner 211.0002 1
7 Top Wash Seal 301.0004 2
8 Wash / Rinse Manifold — Outer 211.0001 1
9 M6 Flange nut FNUT-06 4
Description Part Number Note
Top Wash and Rinse Manifold Assembly 021.0007
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Rinse Arm Assembly
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SPARE PARTS MANUAL

PASS THROUGH MACHINES

CLASS

Rinse Arm Assembly

Item Description Part Number Qty Note
1 Locking ring 60003023 1
2 Washer 60003487 1
3 Rinse arm - 500mm 60003948 1
4 Rinse arm screw 100.0019 1
Description Part Number Note
500mm Rinse Arm — Complete Assembly 022.0002 As picture
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Rinse Tank
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PASS THROUGH MACHINES

CLASS

Rinse Tank
Item Description Part Number Qty Note

Manual reset thermal trip switch
1 - 3 pole - 95°C (normally closed) 540.0007 1
2 M4 nut - Flange FNUT-04 2
3 Element clamping ring 0117003 1
4 M5 nut - Flange FNUT-05 3
5 O-ring seal - 6mm x 45mm 300.6045 1

Rinse element - 3 x 2,000 Watt 550.0001 1 H857 machines only
6

Rinse element — 3 x 2880 Watt 550.0004 1 H957 machines only
7 Rinse boiler - 7.5 litres 130.0003 1
8 M3 nut - Flange FNUT-03 2
9 Auto reset thermal trip switch - 1 541.0002 1

pole - 55°C (normally open)
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Rinse Tank (A S)
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Rinse Tank (A S)
Item Description Part Number Qty Note
1 M4 nut - Flange FNUT-04 4
2 Float switch 60004299 1 Includes seal and nut
3 Rinse boiler — 12kW 610058142 1 Includes drain bolt and seal
4 M3 nut - Flange FNUT-03 2
Auto reset thermal trip switch - 1
5 pole - 55°C (normally open) 541.0002 1
Manual reset thermal trip switch
6 - 3 pole - 95°C (normally closed) 540.0007 2
7 O-ring seal - 6mm x 45mm 300.6045 2
8 Rinse element - 3 x 2,000 watt 550.0001 2
9 Element bracket clamping ring 0117003 2
10 M5 nut - Flange FNUT-05 6
Drawn up: 23/09/2013 Page 47 of 66 Document number: 904.0041

Revision: A




SPARE PARTS MANUAL PASS THROUGH MACHINES CLASS

Rinse Tank Water Softener
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PASS THROUGH MACHINES

CLASS

Rinse Tank Water Softener

Item Description Part Number Qty Note
L | Manressemaip e | spoor |
2 M4 nut - Flange FNUT-04 2
3 M5 nut - Flange FNUT-05 3
4 Element bracket clamping ring 0117003 1
5 O-ring seal - 6mm x 45mm 300.6045 1
Rinse element - 3 x 2,000 Watt 550.0001 1 H857 machines only
° Rinse element — 3 x 2880 Watt 550.0004 1 H957 machines only
7 Hose clip - @18mm 350.0001 1
8 Jupllee cfp @12mm o JCLIP-012-022 1
9 Spring clip 4mm 7.4.12/7 1
10 M3 nut - Flange FNUT-03 2
| Aot L | s |1
12 Rinse boiler - 7.5 litres 130.0006 1
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Wash Pump Assembly
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Wash Pump Assembly

Item Description Part Number Qty Note
1 O-ring seal - @30mm x @47mm 300.3047 1
2 Wash outlet 240.0003 1
3 Jubilee clip - @30mm to @45mm JCLIP-030-045 2
4 M5 star washer w014 4
5 M5 x 8mm long - Hex screw SC011 4
6 Bracket - Pump 0.72 kW 160.0028 1
7 Wash pump - 0.72 kW 522.0006 1
8 Spring clip black 350.0004 2
9 Hose - Wash pump inlet 405.0002 1
10 M5 nut - Flange FNUT-05 4
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Rinse Pump Assembly
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Rinse Pump Assembly

Item Description Part Number Qty Note
1 Bracket - Pump 160.0002 1
2 M4 x 10mm Pozi head screw SC109 2
3 M4 Star washer 7.9.13/3 2
4 Capacitor - 5puF 529.0001 1 Includes washer & nut
5 Rinse pump - 0.27 kW 520.0002 1
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Chemical Pumps

Item Description Part Number Qty. Note

1 Detergent Peristaltic Tube 052.2631 1

2 Rinse Aid Peristaltic Tube 052.2632 1

3 Detergent pump only 526.0008 1

4 1A timcee;jaem)cl ?l?;g filled 593.0002 1

5 Inline fuse holder 594.0001 1

6 Chemical Pump Bracket 160.0011 1 Only for 857 and 957 machines

7 M5 Wing Nut WNUT-05 2 before date code 1345

8 Rinse aid pump only 526.0007 1

Bottle Weight kit - Rinse Aid 526.0013 Blue Tube

? Bottle Weight kit - Detergent 526.0012 ! Clear Tube

10 Rinse aid hose 052.2632 1 Not shown

11 Detergent hose 052.2631 1 Not shown

12 M4 x 10mm pan head screw SC109 4 Not shown Allc;tggenl%(ignes after date
13 M4 nut -Flange ENUT-04 4 Not shown All th(:aL?r)zgchlnes after date
14 One way valve 423.0001 1 Not shown, WS machines only
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Drain Pump
Item Description Part Number Qty Note
1 Drain Boss 61006158 1
2 Jubilee clip 40 mm to 60mm JCLIP-040-060 1
3 Hose - Drain pump outlet 409.0001 1
4 Hose Drain ABT Inlet 60004004 1
5 Jubilee Clip - @16mm to @27mm JCLIP-016-027 3
6 Drain Air Break 60003586 1
7 Ball 2801508 1
8 Drain air break O-ring 2707066 1
9 Drain Air Break Nut 60003587 1
10 Jubilee Clip — @12mm to @#22mm JCLIP-012-022 1
11 End Cap 410.0002 1
12 Drain sump 61004698 1
13 Jubilee clip @20 mm to @32 mm JCLIP-020-032 1
14 Drain Pump Inlet 407.0001 1
15 Jubilee clip @25 mm to @40 mm JCLIP-025-040 1
16 Drain Pump DP2 1
17 Waste Hose 61006446 1
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Gravity Drain

Iltem Description Part Number Qty Note
1 Waste hose 61006446 1
2 Jubilee Clip — @30mm to @45mm JCLIP-030-045 1
3 Nut drain boss 61004910 1
4 O ring seal 3mm X 65mm 2707075 1
5 Seal 80 X102 X 2 2701007 1
6 Inner drain boss 61004905 1
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Terminal block Assembly
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Terminal block Assembly

Item Description Part Number Qty Note
1 Din rail — 150mm long 7.6.6UL 1
2 Terminal block — 6mm — End stop 580.0007 2
3 Terminal block — 6mm — End plate 580.0005 1
4 Terminal block — 6mm — Grey 580.0003 4
4 3 phase machines
5 Terminal block — 6mm — Jumper 580.0006
6 1 phase machines
6 Terminal block — 6mm — Blue 580.0004 4
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Control panel

Item Description Part Number Qty Note
140.0014 For standard machines
1 | Control panel 1
140.0030 For H957AS range
Circuit breaker — 4 amp TCB-01 Include nut & front plate
2 Circuit breaker — 15 amp TCB-04 1 (f;é)éon the machines before date code
3 Only for H957AS range
3 Contactor — 4 pole - 3NO - INC CONTACTOR/4 )
4 Bracket (logo controller) 164.0017 1 Only for water softener machines
5. | Logoconvoler csop | 1| Quae Setare verson e o e
6 M5 nut - Flange FNUT-05 1
7 Cycle timer - 3 minute 560.6180 1
12
8 M3 nut - Flange FNUT-03 16 Only for H957AS range
14 Only for water softener machines
4 Only for H957AS range
9 Contactor - 3 pole changeover CONT/30 2
10 | Indicator lamp - Blue 505.0004 1
11 | Indicator lamp — amber 505.0003 1
12 | Indicator lamp - Green 505.0002 1
13 | Indicator lamp - White 505.0010 1
14 | Latching Switch 500.0001 2
15 | Indicator lamp - Red 505.0001 1 Only on H957AS range
16 | Temperature display gages 543.0002 2 Optional
Wiring harness (not shown) LM-P3-STD-09
v Wiring harness (not shown) LM-P3-H957AS ! Only on H957AS range
18 | Water softener mini loom LM-P2-WS 1 Only for water softener machines
g"heggz cable - 30 amp single 7.12.10/3C H857 only
19 Mains cable - 3 phase 7.12.10/4C 1 Not shown
Mains cable — 5core 6mm 7.12.10/5 H957AS range
20 | Temperature gages thermistor 543.0003 2 Optional - not shown
21 | Water softener mini loom LM-P2-WS 1 Not shown, WS machines only
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Panel
o Part
Item Description Number Qty Note
1 Front panel 153.0007 1
2 M6 X 10mm Hex head screw 7.6.15 6
3 Side panel 151.0003 2
4 Rear panel 150.0005 1
5 M4 X 10mm Rec pan head screw SC109 10
6 M6 flat washers SC041 6 Not shown
Fascia label — Hydro 857 DP dials 940.1113
Fascia label — Hydro 957 DP dials 940.1115
Fascia label — Hydro 857 gravity drain 940.1114
7 1 Not shown
Fascia label — Hydro 957 gravity drain 940.1116
Fascia label — Hydro 857 A Water 940 1117
Softener
Fascia label — Hydro 857 A Water 940 1118
Softener
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Accessories
Item Description el Qt Note
P Number y
1 Water supply hose (WRAS approved) 7.8.14X 1
2 Basket (glass) - 500mm? 700GBP 1
3 Basket (dish) - 500mm?2 700DRP 1
4 Basket (cutlery) - 500mm? CBP 1

Classic Glass & Dishwashing Systems Ltd

Winterhalter House
Roebuck Way
Knowlhill
Milton Keynes
MK5 8WH

ClassEq is a trading name of Classic Glass & Dishwashing Systems Ltd.

Spares department

Service department

s

0844 225 9252

0844 225 9245

spares@classeq.co.uk

service@classeq.co.uk
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